C

Genmitsu

ONNLIFTINVSNOILVTIVLSNI
3diNO NOILVTIVLSNI

English 3020-PRO Ultra CNC Router Kits User Guide
Deutsch 3020-PRO Ultra CNC Friasmaschine Benutzerhandbuch

A 3020-PRO V)V b SCNCIV—2—F v b I—H—=HIF

V1.0 Dec 2024



https://manuals.plus/m/9e354a4367bdb7f576db892cc681afac451eb20a0fd41ae5528be7bd03634c3f

Contents

|
Welcome — = === = = = = = = = = = = — = — — — — — e — e —————————— - 01
Disclaimer - —— === === — = = = — - 02
Specifications - - — - - - --——- - - - - - - - - - - - 03
UnboXing - = === — === — === = — m — —m - 04
DIMEeNSioNs == = = = = = = = = =~ 07
Optional Accessories (NotIncluded) - = === === === = = = = = = = = = = = - - = — - 08
Mechanical Installation == === === === = = = = = = = = = = -~ 09
How to Use the 52mm Retaining Ring - = = = = = = = = = = = = = = = — - — - 19
Software Setup - === == - - - e e e - - 21
TestProject — - = - - - - - e e e e e e e - - 24

ZProbe Setup — — — = = = = — e — - 26



Welcome

|

Thank you for purchasing the Genmitsu 3020-PRO Ultra CNC Router Kit from SainSmart.

All your setup materials will be located on the included SD Card, located in your accessories box. Inside you will find:

e PDF version of this manual

e GrblControl/Candle software for Windows

e Sample files

Please visit SainSmart Online Resource Center for help with installing drivers and software for your CNC.
https://docs.sainsmart.com/article/cozdawk0im-3020-pro-ultra-resource-page

Scan QR code to find more information.

4~ Scan To Find
: CNC Resource

For technical support, please email us at support@sainsmart.com.
Help and support is also available from our Facebook group. (SainSmart Genmitsu CNC Users Group)
Scan QR code to join the group.




Disclaimer

|

Please be careful when using your CNC machine. This machine is an electrical device with moving parts and dangerous working areas.

e Genmitsu CNC Machines are for Indoor Use Only.

e You must be 18 years or older to operate this machine, unless supervised by a knowledgeable adult familiar with the machine.
e Wear proper Personal Protection Equipment (Safety Glasses etc.).

e Always place the CNC Machine on a stable surface.

e The 3020-PRO Ultra utilizes a high amp power supply. It is recommended that you do not plug the CNC Router into an extension
cord, or power strip as it may damage the machine.

e Ensure the Emergency Stop Button is easily accessible at all times.

e Never disassemble the Power Supply or Electrical Components. This will VOID the warranty.

e DO NOT TOUCH the machine spindle, or place any body part near the working area when the machine is operating. Serious
injury may occur.

e DO NOT leave children unsupervised with the CNC Machine even when it's not operating. Injury may occur.

e DO NOT leave the machine unattended while it's operating.

e Ensure your CNC Machine is in a well-ventilated area. Some Materials may discharge smoke or fumes during operation.



Specifications

U
Model Name 3020-PRO Ultra
Work Area 300 x 205 x78mm
Overall Dimensions 494 x 404 x 398mm
Control Board Compatibility GRBL 1.1h
MCU 32-Bit
Max Speed 2000mm/min

CAM Software

Software Based on GRBL Firmware, e.g. Candle, UGS

Frame Material

All Aluminum

Spindle Motor

710W AC Spindle

Stepper Motor NEMA 17
Power Supply AC110/230V
Output Power 24V 5A
Stepper Driver TB67S109




Unboxing

|

-

XY Axis Base Assembly

=

USB A-to-B Cable

Offline Controller

XZ Axis Assembly Spindle Motor Mount (65mm) 710W Compact Router Kit

- = b=

Power Supply Power Cord (US) Power Cord (UK)
Power Cord (JP) Power Cord (EU)
Power Cord (AU)
Ii
20-degree V Bit 52mm Retaining Ring



Unboxing

;i

(1) X-axis Limit
Switch (Spare)

(4) Rubber Feet
H

Wrench
(10mm, 17mm)

= I

(1) Y-axis Limit Z-Probe Kit
Switch (Spare)

ER11 1/8” Collet SD Card

(17) M5%x25 Rounded  (5) M4x10 Socket Head Cap Screw
Hex Screw (7) M4x18 Socket Head Cap Screw

(20) 3x80mm
Cable Tie

Card Reader

L
,.Ih

(4) Clamp Kit



Unboxing

= ® r—

Offline Controller Cable (5) M4 T-Nut Allen Wrench (3mm) User Manual




! Dimensions
|




Optional Accessories (Not Included)

]

Looking to upgrade? Here are some suggestions! Get started here with easy to add accessories.
You can find them and more at www.sainsmart.com. Save 10% with discount code 3020PU.

//,.;/ - . i ..___;-— .
1 -

o )

3040 Y-axis USBCO05 1/4" ®65-69mm Aluminum Bench
Extension Shank Bits Dust Shoe Vise Clamp

Scan QR codes to learn more



! Mechanical Installation
(Y

STEP 1: Installing Rubber Feet

What you need:

<> A = o

XY Axis Base Assembly (4) Rubber Feet (4) M4 T-Nut (4) M4x10 Socket Head Cap Screw

1. Flip the XY-axis base assembly upside down.
2. Place the (4) M4 T-nut into the slot and thread the (4) M4x10 screws through the rubber feet, as shown. Then tighten the screws.

(4) M4x10 Socket——
Head Cap Screw

(4) Rubber Feet

(4) M4 T-Nut

XY Axis Base Assembly



Mechanical Installation

u

STEP 2: Installing X-axis Assembly

What you need:

XY Axis Base Assembly XZ Axis Assembly (16) M5%25 Rounded Hex Screw

Mount the XZ-axis assembly on the XY-axis base assembly and use (16) M5x25 screws to lock the assembly from each side.

s XZ Axis Assembly

(16) M5x25 Rounded Hex Screw



Mechanical Installation

u

STEP 3: Installing the Spindle Motor Mount

What you need:

Spindle Motor Mount (65mm) (4) M4x18 Socket Head Cap Screw

1. Attach the spindle motor mount to the Z-axis clamp mounting plate and align the screw holes on both sides.
2. Use (4) M4x18mm screws through the Z-axis clamp mounting plate to install the spindle motor mount.
(Note: Do not tighten screws fully, keep loosened for now.)

(4) M4x18 Socket
Head Cap Screw

Spindle Motor
Mount (65mm)




Mechanical Installation

|

STEP 4: Installing the Spindle Kit

What you need:
i}‘“‘-.
f = i —

i -

710W Compact Router Kit ER11 1/8” Collet 20-degree V Bit Wrench (10mm, 17mm)

1. Use the 10mm wrench to hold the router in place and the 17mm wrench to unscrew the collet nut on the 710W router.
2. Push the collet into the collet nut toward the arrow until a click is heard, indicating that the collet is in place.

=
[N

10mm Wrench I

10mm Wrench
(Holding) » » (Holding)
= rre \ Tighten
== - [ - E
= - = =
17mm Wrench = [
Loosen : ) I I
!‘d 17mm Wrench



Mechanical Installation

|

Collet Replacement Instruction

1. Remove the collet nut.
2. Press the collet in the direction of the arrow to separate it from the collet nut.

3. Place the collet to be replaced in the collet nut and push the collet into the collet nut in the direction of the arrow until a click is
heard, indicating that the collet is in place.

Point of Effort



Mechanical Installation

u

STEP 5: Installing the Spindle

What you need:

710W Compact Router Kit (2) M4x18 Socket Head Cap Screw

1. Insert the spindle into the spindle motor mount and note that the spindle switch is facing forward.
2. Use (2) M4x18mm screws to fix the spindle to the motor mount.

710W Compact Router Kit

Spindle Switch is
Facing Forward

(2) M4x18 Socket
Head Cap Screw




Mechanical Installation

u

3. Plug in the spindle power cord and make sure the power cord is plugged incompletely, as shown. Then tighten all screws.




Mechanical Installation

|

STEP 6: Wiring

Control Board Overview
Handwheel\(l -Axis Motor Y-Axis Motor
USB Connecting Cable

7

» B

Z-Axis Motor Wireless Control Kit

Air Pump

Laser Module

Power Cord - 7l L 3
Offline Controller Z-Probe Kit ~ Emergency Stopping Switch XY Z Limit Switch



Mechanical Installation

u

Plug the Y-axis mot or cable and Y-axis limit switch cable into the control board as shown. (The rest of the cables are connected.)

Y-axis Motor Cable

Y-axis Motor Cable

Y-axis Limit Switch Cable
Y-axis Limit Switch Cable



Mechanical Installation

|

STEP 7: Installing the Clamp Kit

What you need:

(4) Clamp Kit

1. The clamp kit includes the following components, as shown.

2. Adjust the position of the clamp kit according to the size of the workpiece to be engraved. Screw the screw into the threaded holes
of the aluminum countertop first, then set the spring, nylon gasket, plate, and column, and finally lock the nut.

. ——— M6 Nut

Aluminum Column

-r+ Aluminum Plate
Nylon Gasket
Spring
M6 Set Screw




How to Use the 52mm Retaining Ring

[\ The Laser Module shown below is sold separately.

What you need:

52mm Retaining Ring

1. If the retaining ring is slightly tight, expand it slightly with the help of a tool and place the laser module in it, see below.

p—



How to Use the 52mm Retaining Ring

u

2. If the retaining ring cannot fit into the spindle motor mount, then uninstall the 2 screws on the spindle motor mount, and greatly
loosen the 4 screws holding the spindle motor mount to the Z-axis.

52mm Retaining Ring Loosen

Remove the
Laser Cover

Install the laser module

Install the Laser Cover



Software Setup

u

1. Driver Installation

Install the driver (software—Driver—CH340SER.exe).

= -

oo SN | e
Dievice Wiehees tratall | uinstall
Beleri BNF Pilg :  CHIEISER F -

T R

UBHRERIAL CHYe
VimaETL L

. The dies b 01l ol P mmebes o= sl B10F

.




Software Setup

|

2. To Determine your Machines’ COM port:

» Windows XP: Right-click on "My Computer”, select "Manage", and select "Device Manager".

« Suitable for all systems after Windows 7: Click "Start" > Right-click "Computer” > Select "Manage" > Select "Device Manager"
from the left pane.

* In the tree, expand "Ports (COM & LPT)".
* Your machine will be the USB Serial Port (COMX), where the "X" represents the COM number, for example, COM12.
« If there are multiple USB serial ports, right-click each one and check the manufacturer, the machine will be "CH340".




Software Setup

u

3. Grbl control (Candle) Connecting to the Controller.

First time use will require you to set up the appropriate COM PORT and Baud rate.

Step 1: The software should automatically select the port number.

Step 2: If it does not recognize automatically select the "Baud” drop-down menu and select 115200.
Step 3: Click “OK” to save.

- — A .-




Test Project

|

1. Grblcontrol (Candle)

T mon
3D preview interface, hold the e - - e e .
' left mouse button, can rotate N o = = = = I~ Coordinate Display '
1 Angle, scroll the mouse wheel. L = T Lk TTmmoomooooooooo-oe
| can be enlarged, or reduced. o - 1 Common operation button, |
| If you cannot see anything, you' . % @ @ || __ themouseiconon the above,
' need to change to a computer o = R . shows the specific function |
E with support for OpenGL2.0 E E i | e - 1, _____________________ .
1 graphics cards. ! i |- - 315 C|ICk to expand !
"""""""""""" : : = e
v - - rT2a®. .
- - =1 __ ' Manual operation interface |

|-;|-—|-;.| T

___________________ 1.___ _'___________



Test Project

|

2. Run G-code for processing
Step 1: Click [open], and select the G-code to run.

Step 2: Click on the manual operation panel, and move the spindle to the starting. Point of the engraving, so that the tool and the
workpiece just touch.

Step 3: Click [ZeroXY] [Zero Z] Clear the XYZ axis coordinate.
Step 4: Click [Send] running G-code.

3. About firmware parameters
The parameters of the control board have been configured according to 3020-PRO Ultra.

r—
--I- e - -' - _r
AallERa % afe v
¢ B4 o%
= 15 T
. —
- — o N
- -
i R .



Z Probe Setup

Probe function introduction

|

1. Grbl control (Candle) Probe operating instructions

Step 1: Probe commands editing.

Probe G code

G90G21G38.2Z-50F 100;
G92 Z214;
G90 225

After editing

G21G91G38.22-20F 100;
GO0Z1;

G38.2Z-2F10;

G92 7212.35;

G90;

G0 Z25

Probe Tool height

Explanation:

G21G91: metric, relative coordinates

G21G91: metric, relative moves

38.2Z-20F100: probe Z-AXIS Down 20mm@ 100 mmpm
GO0Z1: move up 1 mm (it's in relative, not absolute, mode
G38.2Z-2F10: probe 2 mm $ 100 mmpm

G92 Z12.35: my probe thickness, YMMV

G90: back to absolute mode

G0Z25: retract off the probe

This assumes that the user would position the probe, then jog the
bit 5 or 10mm above it. With a PDF this could be copied from the
PDF, pasted into Candle, and just the probe thickness changed.



Z Probe Setup

u

Step 2: Probe commands filled in Grbl control (Candle).

I

i

'uuu
f=s==

EETE v - -
Tmmn

| lpmms wew sp—

M e p40 e (8 by g e e (e
L LT BT

e g ] -
i -
Wi i 1
i e = a
Smwrrmi

B
WP SRR 21235 G0Z13 [~

e e verer b
ERn nimEEEe

-
[T [
b e i [
..Lw_—r- o gy = - &

___________________

___________________




Z Probe Setup

|

Step 3: Connect the probe tool to the controller probe interface.
Step 4: Click the “Z-probe” button, Z-axis automatic tool to zero.

Vi — -

Sl p——

| o8 Mz
O L L
B f 0%



Inhalt

|
Willkommen — == ———— - - - - - - - - - m e —————————— - 30
Haftungsausschluss — = = = = = = = = = = = = = = = = = = = - 31
Spezifikationen - — - - - - - — - - - - - — - - - - - - - 32
UnboXing - = === === — === = = — m — — — - 33
AbMESSUNGEN = = = = = = = = = e 36
Optionales Zubehdr (nicht enthalten) - - - - - - - - - - - - - - - - - - - - - - - - - - - - — -~ -~ — - — - 37
Mechanische Installation === = = == = = = = = = = = = = = = — = -~ 38
Verwendung des 52-mm-Sicherungsrings — — — — = = = = = = = = = = — & & & — — — 48
Software-Einrichtung - - - - - - - - - - - - - - - - - = - - - - — -~~~ - 50
TestProjekt— = = = = = = = = m m e e e e e e e e - - 53
Z-Sonden-Einrichtung = — = = = = = = — = = = & & & 55



Willkommen

|

Vielen Dank, dass Sie das Genmitsu 3020-PRO Ultra CNC Router Kit von SainSmart gekauft haben.

Das gesamte Einrichtungsmaterial befindet sich auf der mitgelieferten SD-Karte, die sich in lhrer Zubehdrbox befindet. Darin finden Sie:
e PDF-Version dieses Handbuchs

e GrblControl/Kerzen-Software fir Windows

e Beispieldateien

Bitte besuchen Sie das SainSmart Online Resource Center fiir Hilfe bei der Installation von Treibern und Software fiir lnre CNC.
https://docs.sainsmart.com/article/cozdawk0im-3020-pro-ultra-resource-page

Scannen Sie den QR-Code, um weitere Informationen zu erhalten.

4~ Scan To Find
: CNC Resource

Fir technische Unterstitzung senden Sie uns bitte eine E-Mail an support@sainsmart.com.
Hilfe und Unterstiitzung finden Sie auch in unserer Facebook-Gruppe. (SainSmart Genmitsu CNC Users Group)
Scannen Sie den QR-Code, um der Gruppe beizutreten.




Haftungsausschluss

|

Seien Sie bitte vorsichtig, wenn Sie Ihre CNC-Maschine benutzen. Diese Maschine ist ein elektrisches Gerat mit beweglichen Teilen
und gefahrlichen Arbeitsbereichen.
e Genmitsu CNC-Maschinen sind nur fir den Innenbereich geeignet.

e Sie mUssen mindestens 18 Jahre alt sein, um dieses Gerat zu bedienen, es sei denn, Sie werden von einem sachkundigen
Erwachsenen, der mit dem Gerat vertraut ist, beaufsichtigt.

e Tragen Sie eine geeignete personliche Schutzausristung (Schutzbrille usw.).
e Stellen Sie die CNC-Maschine immer auf eine stabile Unterlage.

e Die 3020-PRO Ultra arbeitet mit einem Hochstromnetzteil. Es wird empfohlen, den CNC-Router nicht an ein Verlangerungskabel
oder eine Steckdosenleiste anzuschlielen, da dies die Maschine beschadigen kann.

e Stellen Sie sicher, dass der Not-Aus-Schalter jederzeit leicht zuganglich ist.
e Zerlegen Sie niemals das Netzteil oder die elektrischen Komponenten. Dadurch wird die Garantie ungliltig.

e Beriihren Sie die Maschinenspindel nicht und halten Sie keine Korperteile in die Nahe des Arbeitsbereichs, wenn die Maschine
in Betrieb ist. Dies kann zu schweren Verletzungen fiihren.

e Lassen Sie Kinder NICHT unbeaufsichtigt mit der CNC-Maschine, auch wenn sie nicht in Betrieb ist. Sie kdnnten sich verletzen.
e Lassen Sie das Gerat NICHT unbeaufsichtigt, wahrend es in Betrieb ist.

e Stellen Sie sicher, dass sich Ihre CNC-Maschine in einem gut belifteten Bereich befindet. Einige Materialien kdnnen wahrend
des Betriebs Rauch oder Dampfe freisetzen.



Spezifikationen

LI

Name des Modells

3020-PRO Ultra

Arbeitsbereich 300 x 205 x78 mm
Gesamtabmessungen 494 x 404 x 398mm
Kompatibilitdt der Steuerkarte GRBL 1.1h

MCU 32-Bit

Maximale Geschwindigkeit 2000mm/min

CAM-Software

Software, die auf GRBL-Firmware basiert, z. B. Candle, UGS

Material des Rahmens

Ganz aus Aluminium

Spindelmotor

710W AC Spindel

Schrittmotor NEMA 17
Stromversorgung AC110/230V
Ausgangsleistung 24V 5A
Stepper Treiber TB67S109




Unboxing

|

-

XY-Achsen-Basiseinheit

=

USB A-zu-B-Kabel

Offline-Controller

XZ-Achse Montage Spindelmotorhalterung (65mm)

- =

Stromversorgung Netzkabel (US)
Netzkabel (JP)
Ii
20-Grad-V-Bit 52-mm-Sicherungsring

710W Kompakt-Router-Kit

= ]
e,

Netzkabel (UK)
Netzkabel (EU)
Netzkabel (AU)



Unboxing

;i

(1) Endschalter
X-Achse (Ersatz)

(4) GummifuRe
H

Schraubenschlissel
(10mm, 17mm)

=

(1) Endschalter
Y-Achse (Ersatz)

ER11 1/8" Spannzange

(17) M5x25 Abgerundete
Sechskantschraube

I

Z-Probe-Kit

SD-Karte

(5) M4x10 Zylinderschraube
mit Innensechskant

(7) M4x18 Zylinderschraube
mit Innensechskant

(20) 3x80mm
Kabelbinder

Kartenleser

L
,.Ih

(4) Klemmensatz



Unboxing

Offline-Controller-Kabel

(>

(5) M4 T-Mutter

—

Inbusschlissel (3mm)

Genmitsu

Benutzerhandbuch



! Abmessungen
U




Optionales Zubehor (nicht enthalten)

]

Mochten Sie aufristen? Hier sind einige Vorschlage! Beginnen Sie hier mit einfach hinzuzufligendem Zubehoér.
Sie finden diese und mehr unter www.sainsmart.com. Sparen Sie 10 % mit dem Rabattcode 3020PU.

,//;/ _ihﬁ'. e
1 _ S

3040 USBCO05 1/4* ®65-69-mm-Staubschuh Aluminium-
Y-Achsenverlangerung Schaft-Bits Schraubstockzwinge

o )

Scannen Sie die QR-Codes, um mehr zu erfahren.



Mechanische Installation

u

SCHRITT 1: Anbringen der GummifiiBe

Was Sie brauchen:

<P B —

XY-Achsen-Basiseinheit (4) GummifuRe (4) M4 T-Mutter (4) M4x10 Zylinderschraube mit Innensechskant

1. Drehen Sie die XY-Achsen-Basisbaugruppe auf den Kopf.

2. Setzen Sie die (4) M4 T-Mutter in den Schlitz und schrauben Sie die (4) M4x10 Schrauben durch die Gummifiie, wie gezeigt.
Ziehen Sie dann die Schrauben fest.

(4) M4x10 ! (4) GummifiRe
Zylinderschraube
mit Innensechskar;t

(4) M4 T-Mutter




Mechanische Installation

u

SCHRITT 2: Montage der X-Achse

Was Sie brauchen:

X " i

XY-Achsen-Basiseinheit XZ-Achse Montage (16) M5x25 Abgerundete Sechskantschraube

Montieren Sie die XZ-Achsen-Baugruppe auf der XY-Achsen-Basisbaugruppe und verwenden Sie (16) M5x25-Schrauben, um die
Baugruppe von jeder Seite zu befestigen.

s XZ-Achse Montage

(16) Abgerundete Sechskantschraube M5x25



Mechanische Installation

u

SCHRITT 3: Montieren der Spindelmotorhalterung

Was Sie brauchen:

. -

Spindelmotorhalterung (65mm) (4) M4x18 Zylinderschraube mit Innensechskant

1. Befestigen Sie die Spindelmotorhalterung an der Montageplatte der Z-Achsenklemme und richten Sie die Schraubenlécher auf
beiden Seiten aus.

2. Installieren Sie die Spindelmotorhalterung mit (4) Schrauben M4x18 mm durch die Montageplatte der Z-Achsenklemme.
(Hinweis: Ziehen Sie die Schrauben nicht ganz fest, sondern lassen Sie sie vorerst gelockert).

(4) M4x18
Zylinderschraube




Mechanische Installation

|

SCHRITT 4: Einbau des Spindelsatzes

Was Sie brauchen:

é)
. ‘ =2

710W Kompakt-Router-Kit ER11 1/8" Spannzange

“; —f

20-Grad-V-Bit Schraubenschlissel (10mm, 17mm)

1. Verwenden Sie den 10-mm-Schraubenschlissel, um die Oberfrase zu fixieren, und den 17-mm-Schraubenschlissel, um die Mutter

der Spannzange an der Oberfrdse 710W zu l6sen.

2. Schieben Sie die Spannzange in die Spannzangenmutter in Richtung des Pfeils, bis ein Klicken zu hoéren ist, das anzeigt, dass

die Spannzange eingesetzt ist.

10-mm-Schlissel I

(Holding) »
i s
—— T —
=
17-mm-Schlissel =
Losen Sie - I-il.

i 10-mm-Schlissel I

» (Holding)

; -> \ e anziehen
v

17-mm-Schlissel



Mechanische Installation

|

Anleitung zum Austausch der Spannzange

1. Entfernen Sie die Spannzangenmultter.
2. Driicken Sie die Spannzange in Pfeilrichtung, um sie von der Spannzangenmutter zu I6sen.

3. Setzen Sie die zu ersetzende Spannzange in die Spannzangenmutter ein und driicken Sie die Spannzange in Pfeilrichtung in die
Spannzangenmultter, bis ein Klicken zu horen ist, das anzeigt, dass die Spannzange eingesetzt ist.

Driicken /?ﬂ I :l:]l A

5=

Punkt der Anstrengung



Mechanische Installation

u

SCHRITT 5: Einsetzen der Spindel

Was Sie brauchen:

—

710W Kompakt-Router-Kit (2) M4x18 Zylinderschraube mit Innensechskant

1. Setzen Sie die Spindel in die Spindelmotorhalterung ein und achten Sie darauf, dass der Spindelschalter nach vorne zeigt.

2. Befestigen Sie die Spindel mit (2) Schrauben M4x18mm an der Motorhalterung.

710W Kompakt-Router-Kit

Spindelschalter ist
nach vorne gerichtet

(2) M4x18
Zylinderschraube
mit Innensechskant




Mechanische Installation

u

3. Stecken Sie das Netzkabel der Spindel ein und vergewissern Sie sich, dass das Netzkabel unvollstandig eingesteckt ist (siehe
Abbildung). Ziehen Sie dann alle Schrauben fest.




! Mechanische Installation
Y

SCHRITT 6: Verkabelung

Ubersicht tiber das Control Board

*

Handrad

D P B

X-Achse Motor  Y-Achse Motor  Z-Achse Motor  Kabelloses Steuerungskit

Luftpumpe

Laser-Modul

Netzkabel - : 2 .I"I ... 1 |

B = oo %

Offline-Controller Z-Probe-Kit Not-Aus-Schalter XY Z Endschalter



Mechanische Installation

u

Stecken Sie das Y-Achsen-Motorkabel und das Y-Achsen-Endschalterkabel wie abgebildet in die Steuerplatine. (Die tbrigen Kabel

sind angeschlossen.)

Y-Achse Motorkabel

Y-Achse Motorkabel

Y-Achse Endschalter Kabel
Y-Achse Endschalter Kabel



Mechanische Installation

|

SCHRITT 7: Anbringen des Klemmsatzes

Was Sie brauchen:

(4) Klemmensatz

1. Der Klemmsatz umfasst die folgenden Komponenten, wie abgebildet.

2. Stellen Sie die Position des Klemmsatzes entsprechend der GréRRe des zu gravierenden Werkstiicks ein. Schrauben Sie zuerst
die Schraube in die Gewindeldcher der Aluminium-Arbeitsplatte, setzen Sie dann die Feder, die Nylondichtung, die Platte und die
Saule ein, und sichern Sie schliel3lich die Mutter.

. ——— M6 Nut

Aluminum Column

- i Aluminum Plate

Nylon Gasket
Spring

M6 Set Screw




Verwendung des 52-mm-Sicherungsrings

U Das unten abgebildete Lasermodul ist separat erhéitlich.

Was Sie brauchen:

52-mm-Sicherungsring

1. Wenn der Haltering etwas fest sitzt, weiten Sie ihn mit Hilfe eines Werkzeugs etwas auf und setzen Sie das Lasermodul hinein,
siehe unten.

p—



Verwendung des 52-mm-Sicherungsrings

|

2. Wenn der Haltering nicht in die Spindelmotorhalterung passt, entfernen Sie die 2 Schrauben an der Spindelmotorhalterung und
I0sen Sie die 4 Schrauben, mit denen die Spindelmotorhalterung an der Z-Achse befestigt ist, erheblich.

L

52-mm-Sicherungsring

=

Entfernen Sie die
Laserabdeckung

Losen Sie

Installieren Sie das
Lasermodul

Installieren Sie die Laserabdeckung



Software-Einrichtung
U

1. Treiber-Installation

Installieren Sie den Treiber (Software—Treiber—CH340SER.exe).

| —

-—— — e -q- .¥
Diewize Siehers tratall | Uit

Gelont BAF Pllg:  CHIEISERNF

i
WOHLCN
a8 .| =
- | UIETALL

LER-RERIAL CH188
- PImAERYE, 20 P01 —>

| b=




Software-Einrichtung

|

2. So bestimmen Sie den COM-Anschluss lhres Gerats:

- Windows XP: Klicken Sie mit der rechten Maustaste auf "Arbeitsplatz”, wahlen Sie "Verwalten" und wahlen Sie "Gerate-Manager".

- Geeignet fur alle Systeme ab Windows 7: Klicken Sie auf "Start" > Klicken Sie mit der rechten Maustaste auf "Computer" > Wahlen
Sie "Verwalten" > Wahlen Sie "Gerate-Manager" aus dem linken Fenster.

- Erweitern Sie in der Baumstruktur "Ports (COM & LPT)".
- lhr Gerét ist der serielle USB-Anschluss (COMX), wobei das "X" fur die COM-Nummer steht, z. B. COM12.

- Wenn es mehrere serielle USB-Anschlisse gibt, klicken Sie mit der rechten Maustaste auf jeden einzelnen und Uberprifen Sie
den Hersteller. Das Gerat wird "CH340" sein.

l |




Software-Einrichtung

|

3. Grbl-Steuerung (Kerze) Anschluss an den Controller.

Bei der ersten Verwendung missen Sie den entsprechenden COM PORT und die Baudrate einstellen.

Schritt 1: Die Software sollte automatisch die Portnummer auswahlen.

Schritt 2: Wenn es nicht automatisch erkannt wird, wahlen Sie das Dropdown-Men( "Baud" und wahlen Sie 115200.
Schritt 3: Klicken Sie zum Speichern auf "OK".




Test Projekt

|

1. Grblcontrol (Candle)

T mon
3D preview interface, hold the e - - e e .
' left mouse button, can rotate N o = = = = [~ Coordinate Display '
1 Angle, scroll the mouse wheel. L = T Lk TTmmoomooooooooooos
| can be enlarged, or reduced. o - 1 Common operation button, |
| If you cannot see anything, you' . % @ @ || __themouseiconon the above,
' need to change to a computer o = R . shows the specific function |
E with support for OpenGL2.0 E E i | e - 1, _____________________ .
1 graphics cards. ! i |- - 315 C|ICk to expand !
"""""""""""" : : = e
v - - rT2a®. .
- - =1 __ ' Manual operation interface |

|-;|-—|-;.| T

___________________ 1.___ _'___________



Test Projekt

|

2. G-Code zur Bearbeitung ausfliihren

Schritt 1: Klicken Sie auf [open] und wahlen Sie den auszufiihrenden G-Code aus.

Schritt 2: Klicken Sie auf das manuelle Bedienfeld, und bewegen Sie die Spindel zum Startpunkt. Punkt der Gravur, so dass sich
das Werkzeug und das Werkstlick gerade berihren.

Schritt 3: Klicken Sie auf [ZeroXY] [Zero Z] Loschen Sie die XYZ-Achsenkoordinate.
Schritt 4: Klicken Sie auf [Senden] und flhren Sie den G-Code aus.

3. Uber Firmware-Parameter
Die Parameter der Steuerplatine wurden entsprechend der 3020-PRO Ultra konfiguriert.

---I- e - -' .\_._
I-hhwllh w -
-.J’#_H-l._ ‘ H"'
¥ B4 o%
= 15 T
= - =
- i e
- - -
- — =2 »



Z-Sonden-Einrichtung

|

Einfiihrung der Sondenfunktion

1. Grbl-Steuerung (Kerze) Bedienungsanleitung der Sonde
Schritt 1: Bearbeitung der Probebefehle.

Probe G code

G90G21G38.2Z-50F 100;
G92 7214;
G90 225

After editing

G21G91G38.22-20F 100;
G0Z1;

G38.2Z-2F10;

G92 7212.35;

G90;

G0 Z25

Probe Tool height

Erlduterung:

G21G91: metrische, relative Koordinaten

G21G91: metrische, relative Bewegungen

38.2Z-20F100: Sonde Z-AXIS Down 20mm@100 mmpm

G0Z1: 1 mm nach oben (im relativen, nicht im absoluten Modus)
G38.2Z-2F10: Sonde 2 mm $ 100 mmpm

G92 Z12.35: meine Sondenstarke, YMMV

G90: zuriick zum absoluten Modus

G0Z25: Ruckzug der Sonde

Dabei wird davon ausgegangen, dass der Benutzer den Messtaster
positioniert und dann den Bohrer 5 oder 10 mm dartber schiebt. Bei
einer PDF-Datei kdnnte dies aus der PDF-Datei kopiert und in Candle
eingefligt werden, wobei nur die Dicke des Tasters geandert wirde.



Z-Sonden-Einrichtung

u

Schritt 2: Sondenbefehle werden in die Grbl-Kontrolle (Kerze) eingegeben.

H—il i

[T

N
D ]

L LT BT
Hom g ol L Smim
[ e— - [
e e L] el
b e S a -

S

'uuu
f=s==

[

M e p40 e (8 by g e e (e

-‘-

e
WP SRR 21235 G0Z13

e
TN e

e mamr e Bred e
S nmmsme
0

T

R =N

e cw— ww — L = S

___________________

___________________



Z-Sonden-Einrichtung

|

Schritt 3: Verbinden Sie das Sondenwerkzeug mit der Sondenschnittstelle des Controllers.
Schritt 4: Klicken Sie auf die Schaltflache "Z-Probe", Z-Achse automatische Werkzeug auf Null.

Vi — -

Sl p——

H :u-hd-
r.Jr-l'-’!I"-I----' - - . = — —
B A
:: Gernen lid= STt mmmmm——---- .
— ——--———-—-—-—--- 1 Click the “z-probe” button !
ke cccccc e e e--
& @ = e
B fO0%

i i " - W eals
[ R} XX e FPEE

PLEN S .
- "o -



U

B R e e e it 01
i e R e et 02
i R e 03
B — = -~ — = -~ — - — —m e e oo 04
D i e 07
ATav7ot)— (BIFE) ——— - mmm e e e e - 08
A I A A=)l —mm e e e - 09
2mMmIEDERDEN  — - — - — - - - - - — 19
A Ny A ) A B A e et 21
TAF IOV I mm e e e e - 24

VA= e ) o A e 26



T DV, Genmitsu 3020-PRO Ultra CNC Router KitE BE WV EIFWNefeE, HICHUHES TEVET,

IRTDE Y F 7y TERIE 772 —DROHRITHBLRBDSDA— FITREFEINE T, FITUIULTOEDHAA>TVET !
@ ZDIYZ 17 JVDPDFAR

@ WindowsHAGrblControl/Candley 7 k7 = 77

@I ILT7AIV

SainSmant4 >4 ) V=XV 2T, BHEVDINCDO RSA/NEV T I T7DA VA M—IVICET BNV TETEL T,
https://docs.sainsmart.com/article/cozdawk0im-3020-pro-ultra-resource-page

QRO—FERXF v L (EHAZECELLEEL,

T ZHIWHR— MCDWTIE. support@sainsmart.com £ CEFA—/L THEWVNEDLE LT,
NIV T EHR— MldFacebookZ IL—T D5 & THIBWRITE Y, (1 2V AX— FXRHCNCI—H—)L—7)
QRIO— FEXF+ > LTV IL—TIcEN




REFHE

|

INCR >V DERICIE AR L TLEE W, COMMIZABIERm & BRG/EREEZF DOBEXEE Y.

® LHINCR Y VBN ERTY,

@ KA RIET BITIE, 18RUETATNR Y FEA, 2L, FHICHE LMD I AANEET 2R8Ik, CORYT
REDEST

@ EYGRER (RLEHH) FEMLTIEL,

@ CNCT & V3B IcsE LIS RE L T e,

@ 3020-PRO Ultrald, &7 VA7 OEREEEALTVET, (NOV—2—#ERI— FPBEZ v T LEL T T,

@ BEEILRE VIV O THMERIC T 7 LR TEB LS LTREL,
ERPESHRIEICAR LGV T TN, RESENIEYET,

O BHAEEIL TL B e Fid, WRTEITRNTY . BO—BEEEBUSE DI LEVTREY, BEEE5BNS
VET,

O (NCR YV HBEIL TUALE ETEH, FHOBDBHIENEZAICBI GV T REL, BRATBBNABYET.

@ FHOEENIE, HBLEVTREL,

O (NC EBABEDRVEMICH ST L 2RBL T TV, MEICE > TIE, BERIEDHRDRET BT EABYUET,



1%

[\

E7IVA 3020-PRO 7V b=
=NV 300 x 205 x 78mm
ESLNTPrA 494 x 404 x 398mm
¥ bA—JLR— FOE#M GRBL 1.1h

& =bY 326w b

EERE 2000mm/43>

CAMYZ bozxT GRBL7 7 —LDz 7ITE DY 7 Uz 7 (Candle, UGSHE
7 L—LEM A=V TIVZZDO L
AEY RIVE—%2— 710WACRE> R)b
ATvEVTE—R— NEMA 17

EIR AC110/230V

H77 24V 5A
ATYVIN—RZA4N TB675109




A

XYENR—R 7> 71

=

USBA-B7r—7T b

X787 > 7

20BVE Y b

AEVERIL s B—%—
X7 MM65mm)

-
—

TEI— F(US)
TFEI— K (P)

52mm Ur—=—>5) 5

710W NV —Z —Fw b

=
é e
BRI— FEE)

BRI~ F(EV)
BIRI— F(AU)



(1) X&' = b
AA Y F(FR)

4) dLRE
i--(:
—

L>F
(10mm, 17mm)

I

Y8y hRAvF (B  z70-7-Fv b

ER111/8"aL v b

(17) M5X25 ;"ARERY BYMAXT0V Ty b« AwY K
e AN /A=

(NYMAX18 YTy b« A\ F
cFrv TR a—

(20) 3x 80mm7—7 b« 21

H—KU—45—

L
,-Ih

@G> 7-Fv b



R

1
I-—"-—-_"‘

FTI75A4> AV k
O—>—-«4—2J)b

(>

(5)M4 TH v k

—

ANALYF (3mm)

1—HY—<=Za7Ib



! &
b




FTaryr7oe)— (BIsE)

]

Ty TIL—FRELBEZTTH? WOHOTEREABYET | £ BMLPTOT 7)) —DSEHTHEL LD,
www.sainsmart.comTld. ZNUEDEDEREDHY F T, El5]|0— F3020PUT10%EI5],

,//;/ i e

|

3040 YEiHE3R USBCOS 1/4 >/
ForvoEY b

TIVZBNYFINA R

QRI— KEZF+ > LT, EEICHLA2TIREL,



AAZABW AV X =1V

A7y 71 ALROEWY fFF

HEBFEHD

<> > | > =

XYEHNR—R 77> T 4) JLE A MATF v b @MAXI0OV Ty b ANy R FyyT X7 1—

TXYBN—R7t> 7% FFRERERE T,
2®DE ST () MATFHY bZZXAY FMcAN. (4 M0 XDZTLRBICBLET ., RICXIZHDE T,

Gymaxiovyy — (4) dLE

ey kF-Fy

AN @) MaTF b
L

XYENR—RX 7> 71



AAZABIWV A VX =1V

ATy 72 X877 OBY{FF

REBIRED
¥
ﬁ [Tageitiiic|
Q < ‘
XYENRN—R 72> T1) XZgh7 > 7 (16) M5x25 75AFL Y

X287 1> 7)) 7% XYBN—ZX7 2> T VIKEY) 1T, (16)ED M5x25 2% FER L7y 7 ) z@mAlnrsay 7 LEY,

XZE7 T




AAZABIV - AV X =1V

U]

ATYv T3 REY FIVE—2— U7 FORY f1F

WEBZED

AEV RV ®—2— Tk (65mm) @MAXI8Y Ty ke ANV R eFry S e AT1)a1—

1. REY RIVE—R2— IV NEZEI ST N T L— MIERYT. mAIOXIRE=EHEET,
2. ARDOMAX18MmMR I &ZE T SV TBN T L— M@EL. AEY RIVE—Z2—< 97 FERUMITET,
CEE  XVERRIMOLEWVWTLRETY, SIESHTHWTLIRETWY),

(A MAX18 VY b = AN\
FeFvvT - RT1)a—

AEV RV B—Z2—
XUk (65mm)




ABAZAIV AV RA =V

ATy 74 REV FIb:y FOEY) fHF

RBEIZEHD
‘i""'-.
| = A
71IOW/NBY L —R—F v | ER111/8" 3L v k 20BVEY b L>F(10mm, 17mm)

1.10mmOL Y FTIV—2—%EE L. 17mmDL VFT7/10W/L—2—Da Ly b v FE#ESDH S,
2.0y FHOPFAEDNEICLH D I EEZTRTHF v EWD BEHATHET. Jby FEKHOAAEICOLY v MCELUAS,

10mmL > FRD I ' 10mmL > FED
mme » | - ! » e o \ DB
—— H;_' -t = ~p j

TmmLYF e
BEDHB ; i I
17mmL > F



! ABZAIV AV RA =V
Y

ALy FREFIE

1.3bvy bFv b EANT,

2.3y bERHOABEICEL, Iy My EHOSEET,

3. By hEOLY Fy MMety L. AFVEVWSIBELRLTIL Y FHAFREDMBICH ST EERT ET. KD
FaElcdlby bEFLAHFET,

LAOKA Vb




AAZABW A VX =1V

A7y 75 2V FIVOEY {FF

BEBZHD

7TOW/NYL—Z—F v b QMAX18Y T Y b ANy R -Fry T XT1)a1—

1. REY RIVEZREY RIVE—42—< OV MUEA L. AEY RIVRA Y FHAEERZEAWVWTWSZ EISEELTLIREL,
2AEV RIVEETE—Z2—< TV MIERET BICIE. MAX18mmMDX I E2ARFERLE T,

710W /N —2—Fw b

AEY RIVAA v F
HEEZRWVTNS

=)

QM4x18 V4w b
Ay R-FryT
c AUV a1—




AAZABIWV - AV X =1V

u

3. ALV RIVDOERI— FZEZELAK RDKSICERI— FHORTERACELATENTVS I LZRRLET, TOR INTD
XV EHDET,




ABAZAIV AV RA =V

|

v bo—)b - R— FOEE

w999 B

N RRA—)JU XeHE—%— YeE—42— IEE—%— TJAVYLR-avkO—b-Fvh

USBRERT — 7/1/\&
L—Y—EJa—-)b

ﬂ - EEE

FI7S54vavkO0—>— z7a—7--Fv ik FEBEERIVF XYZVUZY bk« RAYF

I7—R>7




AAZABIWV AV X =1V

u

Y E—Z2—7—TILEYE 2y b XA Y FIr—TIVERDEL S ICHEIR— FICELIAHE T, GRYDOT—TJIVIEERETNTWNS) .

Y#E—2—5—T)b

YehE—2—4o—)b

Y& S N ALY Fo—T )b

YER!) S N ALY Fr—T)b



ABZAIV AV RX =V

ATFYv 77950 7TF*y FOMY T

@07 -Fvh

1.7277Fy bMad ROLSICUATOR@ROAEZENTVET,
2BAT BTV DRESICEDETCI IV TFY FOUBZRELET, FITRIETIVIHATYZ— by TORINIHR
Cirdr. RICRTV VT FAAVEART Y b TL—b, A5 LY L. REICHY bEOYV I LET,

- TIVIZULIR
FAAVHRT Y b
&
Métw b RZ 1) 1—

M6F > b

7= L




52mmiESHEEDFELS

M FmoL—v—Fv1—uREY 7,

BEFTHD

s2mm U Fr—=—>57 )5

LEREYYIHD LEWGSEIE. TEZFE>TYULAS. L—Y—ET 21— IlZZDRICANTLZEL,

g



52mmlESHERDFENE

u

2IRFFVVIDRAEY RIVE—Z—I TV M ALHWERIE. RAEY RIVE—2— U2 bOXI2EZHN L, AEY RILE—
2=V b EZEICEE L TVWERIVARERESEOET,

52mm U F—=—>5 U5

=

L—H—HhN\—%=HNT

®&H3

L—H—EJ 21—z HIF5

L—Y—HN\—ZBIT%



VYIboz70Ey TV T

u

1L.ESAN—DL VA=V
FoANZAVAb=IVTD (VT bD 17— K54/ ->CH340SER.exe)

) owdnnins BN R ) vttt S W
Diewize Siehers tratall | Uit
Belort BF Pilg:  CHIEISERLNF -
‘_ —> | TE— MR, 33207101 -> [

—ee— | - ——




YI7boxx70ty b7v7

|

2.7 /DCOMKR— FERET S

-Windows XP : XA/ avE21—2"2#G57 vy L, "EB"B&ERL. "T/INAM A=+ "ZFEIRT B,

-Windows 7ZLIBED TN TDV AT LIS : TRZ—r1 AUy > [OvEa—%21 #E7Uv T > [E8] Z&R> A
RAVDE [FINNAAIRZ—T v —] =FEiR,

-'Y1)—""Ports (COM & LPT) "# BRI d %,

-HEDOT IEUSBT ) 7 IVR— MCOMX)IZHEY £, "X "IZCOMBEEER L. BHIZIECOMI2TT,

-USBZ U7 JViR— FHOER D B5E1E. TNENEH I v I LTA—D—%MHRTBHE. Ik TCH340] (255,




VZ2boz70Ey bT7Y7T

u

3.Grola> raO—b (F¥ > FIV) 2 bO—-5—ICiERT S,
VO TERT 2851, BYGCOMKR—FER—L— MERET Z2RELHY ET,
ATFv 71V T T T7HBEHNICR— FEEEERT 5IE9 T,

ATy 72 BEINICEREIENAWGEIE. "Baud"FOY 7H I Y X Z 1 —%3RL. 11520028 RLE T,

ATy 3

TOKI 27y 7 LTRET %

—_—

_—C )2 - D 3
—

STTT— 3

s e

e S - 3




FAMAY b

|

1. Grblcontrol (Candle)

T mon
3D preview interface, hold the e - - e e .
' left mouse button, can rotate N o = = = = [~ Coordinate Display '
1 Angle, scroll the mouse wheel. L = T Lk TTmmoomooooooooooos
| can be enlarged, or reduced. o - 1 Common operation button, |
| If you cannot see anything, you' . % @ @ || __ themouseiconon the above,
' need to change to a computer o = R . shows the specific function |
E with support for OpenGL2.0 E E i | e - 1, _____________________ .
1 graphics cards. ! i |- - 315 C|ICk to expand !
"""""""""""" : : = e
v - - rT2a®. .
- - =1 __ ' Manual operation interface |

|-;|-—|-;.| T

___________________ 1.___ _'___________



FAMAY b

|

2. NEBOEHICGO— FERTTS
A7y 71 <&y L, RT926O— FE@RLET,

ATy 72 FEREN\RIVET )y L. RAEY FIVERZRBUBE CBEEEET. TELTU-IUH LD EEMTHELD
<. BADRIMRICHEELET,

AT w3 [ZeroXY][Zero Z1& 7 V) w7 L. XYZEAEEAZHR 7 V) 7 LE T,
ATFv 74 GO—RERIFLTWAXEEYZ VY7 LET,
3.77—=LUITT c INTA—=R—ITDWT

HIfEAR— R85 X—%Ix, 3020-PRO Ultralc > CHRESNTUVE T,

S

SAlNSHISTT  aafal
g HfO%w
- T E._
= I
- e BN
- "




27—ty b7 v T

|

70— JHaEeaT

1.Grbla> FO—Jb (F¥ ¥ FIV) FTO—TEEHAE

27w 1 7O—7Jaxy ROfRE

Probe G code

G90G21G38.2Z-50F 100;
G92 714;
G90 225

After editing

G21G91G38.22-20F100;
G0Z1;

G38.2Z-2F10;

G92 7212.35;

G90;

G0 725

Probe Tool height

HEAT S :

G21G91: A ~ 1) w7 FEXIEEAZ

G21G91: X — )b, 1ExTEE

38.27-20F100 : ZA—7JZ-AXISZ 7 >20mm@100mmpm
GOZ1 : Tmm_EIc#E) (ExdtE— FTIEE<ENE—FTYT
G38.2Z-2F10: 7O —7 2 mm $ 100 mmpm

G9271235: #nFO—TE. YMMV

GO :77vVVUai—bF--E—-FIKED

G0Z25: 7O—J%#%BBREED

ZhlE. - —HA7O—-TDMEZE RS, ZD5mmhH10mm_LE
TEY b EYIFTITBHEEREELTVEY, PDFTHNIE. Th
APDFA 53— L TCandlelcBy S, 7O—TDOKRE %
BEGTBHIEDNTEEXT,



27—ty b7y

u

A7y F2:Gblary O—)b (Fr >RV (c7O—73a<Y FZEEA,

o g
g Toom—— W
| = il
e
e v - "
I, Jmam 3
1o er— s mrn sp—
rp—a e fem i b (R Hie g B e e
e g ] - L - b
I|m-_,...-.l-l i - s w ™ n i
[r—— e e L] el -
i-m [ i e L] ] -
;: Ll G
o I'__________________I
T RN W 212.35; GOZ13 |_ _______ ': Fill the Commands here :
[T . . e T T T R
e e -
e e verer b =5
Sin nmREEE T
0
=
T
i bl .
- - o - i




27—ty b7 vT

|

ATy 3 7O—JV—)bEIDY  O—Z0O70—TJA4 V2 —T 1 —AUEHLET,
ATw T4 [Z-probel R2>%EI )y o L, Z8E8)Y—/LELOICLET,

Vi — -

Sl p——

B rremmerw
FE L L T LR = &
[ H R - - -
L
L
- - -
L1
- Geanen V=
- e — T T T T

i " L E £ 8§ W s
I N Sl BEECE
§LEE W

i

- ma =



Saill SMART

POWER TO THE MAKERS

Genmitsu

Desktop CNC & Laser

Email: support@sainsmart.com E"-{;E
b -‘_ra‘i

ﬁ Facebook messenger: https://m.me/SainSmart
Help and support is also available from our Facebook Group %

2330 Paseo Del Prado, C303, Las Vegas, NV 89102 Facebook Group




